AME~ICAN BUREAU OF € 'IPPING

REPORT ON CASTINGS OR FORGINGS |~

INTENDED POR ‘Loe Angeles
SHIPSUILDEA

SHIPYARD HULL NO.

ENGINE BUILDGR WORKS ENGINE NO.

A.B. =+TZRPRISE EYGINE & FCUNDRY COLPANY

PURCHASER

PURCHASER'S ORDER NO.

NO. ,e ghown ENTERPRIST ENGIVE & FOUNDRY COMPANY X 14147

ACCEPTED (DATE) MANUFACTURER

MANUFACTURER'S NO.
5-29-44 ANERAL METALS CORPORATIOY--LOS ANGELZS 0192

SHIPPED (DATE) INVOICE NO. PROCESS OF MANUFACTURE

ANNEALED | WEIGHT

g-8-44 0.E. 3teel forged Yes 14,300 Lue,

DESCRIPTION PIECE Test Ploce | Yield Point | Tensile Strength| % Elong. | % Reduction

o z ¢ 3q. Incl in2" " BEN
o e gocomay | MRTE A [ hehe] bew e 2 In Ares Bendo

5 Con. Rods AB4411 . |.2003 | 45130 30180 48.6 OK
% " " AB4412 .2003 | 44080 7€590 X 58.4 CK

AB4413 .1995 | 45510 77700 STs7 OK
AB4414 ‘ .2003 | 42590 75290 ] 5643 | OK

oom

AB4415 | " .2003 | 42780 | 75240 57.3 (o) 4
AB4416 _2003 | 46180 | 80920 57.1 0K

AB4417 .1995 | 47160 808 59.2 CK
AB4418 ~ .1995 | 46560 79300 56.4 OK

AB4419 .1995 | 46860 81100 58.5 CK
AB4420 .1987 | 47310 80820 59.5 OK

o o O]

AB4471 .1987 | 47510 80580 59.5 OK
AB44ZZC .2003 | 46030 79930 56.3 oK

oo,

AB4423 .2003 | 44330 78880 52.2 CK
AB4424 " 2003 | 46230 79520 3 53.1 OK

AB4424 " .1995 | 48170 80600 58.4 CK
REMARKS:

Steel for ‘the above forginge was made by the

Republic Steel Oorp., their heat #9073€EK

heve beos ined and tested
te so far os could be seen, in good order.




